

---

C.C.Jensen A/S

2005-05-13

---

**Impact test according to ISO 614**

**Requested by :** C.C.Jensen A/S  
Rødeledsvej 60  
5700 Svendborg  
Danmark

**Order :** By phone Bernth Nielsson

**Test site :** A.G.Glass A/S  
Glarmestervej 3  
DK-8600 Silkeborg  
Danmark

Poul Erik Bak  
Phone: +45 86814421  
Fax.: +45 86804460

---

**Task :** Shipbuilding – Toughened safety glass panes for ships side  
Scuttles and ships' rectangular windows – Punch method of  
Non-destructive strength testing.

**Samples:** Following samples were tested by A.G.Glass 2005-05-13

4 pieces of tempered clear floatglass, thickness 12mm.  
The size of the glass was 400 x 400mm

The glasses were marked as following :  
12 (inside triangle) , A.G.GLAS – TEMPGLOSS  
ISO 614 – 1976 E – C.C.JENSEN – DENMARK

**Test result:** Orifice : 200mm  
Proof loading : 15500 (N)  
Sample no. 1 - unbroken - passed  
Sample no. 2 - unbroken - passed  
Sample no. 3 - unbroken - passed  
Sample no. 4 - unbroken – passed

Poul Erik Bak

Distribution : C.C.Jensen - original  
A. G.Glass - original

